T EhRE 4% /Lower shaft mechanism




T EARE{%/Lower shaft mechanism

NO. | MRES Lo ae ES DESCRIPTION
m
3|
PARTSNO.| ¥ | ¢ |aTy ‘
1 160328 * | o« [ 1 |TEARTAZL BUSHING, F ;L-SHAFT
2 |BS07333 * [ % 1 | TERARILED/ AT PIPE, 4
3 (60326 * | % 1 | FéhA A LS —IL(FD OIL SEAL
4 160368 N 1 | FEEA%IL(H8) BUSHING, B :L-SHAFT
5 |60327 | = 1 | FEgA AL —IL(E) OIL SEAL
6 (61509 &1 « 1 | F#h ' LOWER SHAFT
7 |61510-C * | % 2 | FERTYLTHS—($8) LOWER SHAFT BEARING COLLAR ASSY
8 |37185 * |+ 4 | F8R7YTHh53—1k SCREW M6X0.75 L=6
9 |61544 x| # 1 | FE¥v— LOWER SHAFT GEAR ASSY
10 |28031 * | * 1 | TéE#¥v—it SCREW M6X1 L=14
12 |B144875 * | * 1 |#da0 PLUNGER
13 |BS38268 x| % 1 [#danxFys5 SPRING, COMPRESSION
14 |BS38442 x| * 1 |#do0ik4al SCREW 6.35X40 L=5
15 |60369 * | * 1 | FRILLT—1($8) BELT PULLEY ASSY, LOWER
16 [10615 * | * 1 | F7——iRld4 SPRING, LOCK LEVER
17 |10616 * | * 1 | F7——8#% LOCK LEVER
18 10617 P 1 [FF—U—/T RATCHET
19 [10618 * | % 1 | FF—Y—/ES CONNEGCTING LINK
20 (10620 * | * 1 | FF—U—EYE PIN, COTTER
21 (10614 * | * 1 | TF7—U—ixIEREEY SHAFT, SPRING
22 10613 I 1 | F7—)—#£Ey LOCK LEVER SHAFT
23 27170 * | * 2 | FRILMF—1LE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 |10619 * | * 1 | FF—=)—=RF)5 SPRING
25 60370 * | * 1 |FTRILNT =) =88 BELT SHAFT, LOWER
26 |37026 * | % 1 | FTRILSEZELRA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 |37185 * | * 1 | FRILRSEELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 |28043 x| * 1 | FéaA%)L(ENLE SET SCREW, SOCKET (CP) M6X1.0 L=10

_1 2_




&4 . &4k =& /Throat plate and throat plate base

23

_‘13._



&t#R. £t#k T B /Throat plate and throat plate base

NO. | WaEe s LR DESCRIPTION
[4n]
2| 2
PARTSNO.| T | ® |aTY
1 61630 * | * 1 |#HiEEE THROAT PLATE BASE
2 |61539 x| * 2 |$tiRtEHRl SCREW 5/16X24 L=18.0
3 |12136 x| % 2 |#HiRtEEEHRCTYr— WASHER
4 |14022 * | #* 1 |&#R%=E (FD THROAT PLATE SUPPORT (FRONT)
5 (14024 * [ * 2 |&iR%ZE (ED1ESHARL SCREW  3/16X32 L=9.5
6 (14023 * | * 1 |§iREE () THROAT PLATE SUPPORT (REAR)
7 (14024 * | % 2 |#R%AE (%) 1EHHRL SCREW  3/16X32 L=9.5
8 |14029 * | * 1 |Avhi—%z HOOK COVER SUPPORT
9 (14013 * | % 2 |Aehn—FziEHRE SCREW 9/64X40 L=55
10 [14021 * | * 1 |8HiR THROAT PLATE
11 [14013 * | * 2 |#HRiEoHHRC SCREW  9/64X40 L=55
12 |14026 - | * 1 [#HREETTILE FELT
13 [12128C * | % 1 |ZEYRAITTGEE) FEED PLATE SLIDE BLOCK COMP.
14 |12128 x| % 1 |ZYiEsd< FEED PLATE SLIDE BLOCK
15 [12129 x| * 1 [FEViRAIT <R CE FEED PLATE SLIDE BLOCK SCREW STUD
16 |6339 x| % 1 [FUiEAT<EHRAL FEED PLATE SLIDE BLOCK SCREW
17 113076-01 | * | * | 1 |ZEYKRAETHLLEF v NUT 7/32X32
18 (10703 * | * 1 |ZFEYRATvRCE#HT v r— WASHER
19 |61631 * | * 1 |EYUta FEED DOG
20 |10561 | * 1 [ZEYUsiEHHhl SCREW 11/64X32 L=65
21 61530 | * 1 [FEYiR FEED PLATE
22 |25162 * | * 1 |##BhtE THROAT PLATE BASE SUPPORT
23 |25147 * | * 2 |#@BEAEiEHRl SCREW 5/16X24 L=26.0
24 |12136 x| = 2 BT ELEHRCTv — WASHER
25 [10545 * | % 4 HEBEXEEERC SCREW 11/64X32 L=14.0
26 (14027 * | * 1 |t EHAA—(E) THROAT PLATE BASE COVER (LEFT)
27 |14013 * | * 4 |#HREEBHNA—(E)IEHRAL SCREW 9/64X40 L=55
28 |10581 * | * 1 [FEYIREZEHRC FEED PLATE ADJUSTING SCREW
29 |13076-01 * | * 1 [EYVIRAZERLC TV NUT 7/32X32
32 [14012 x| * 1 |#HREEHAA—GD THROAT PLATE BASE COVER (FRONT)
33 (14013 * | * | 2 |#iEEHN—GEDLEHRL SCREW  9/64X40 L=55
34 (14012 x|+ | 1 |#iREEHN—() THROAT PLATE BASE COVER (REAR)
35 |14013 ¥ | * | 2 |#REEHN—(B)1EHHRL SCREW  9/64X40 L=55

_14_




Hh<EH(H). HT/Hook saddle (right) and hook

_15_..




1< T H .37 /Hook saddle and hook

No. | mEEe g e e DESCRIPTION
N I
m m

PARTSNO.| | ® |aQTty

1 [15041 x| * 1 [/RE> BOBBIN

2 [14005 | 1 A=) HOOK COMP.

3 |14005-01 * | % 1 |#fh= HOOK (BODY)

4 116407-07 | = | = 1 | REANK THREAD GUARD

5 |16407-08 | * [ = 2 |REARLESHRLC THREAD GUARD SCREW

6 [16407-05 | = | = 1 |#%#R NEEDLE GUARD

7 11640706 | = [ = 2 |#r%fibsHRl NEEDLE GUARD SCREW

8 |15040-02 | * | =* 1 |RAh< BOBBIN CASE (BODY)

9 |15040-10 | = | =* 1 |(%RFFAH TENSION SPRING

10 [16407-12 | = | = 1 | RBFARFTFHRC TENSION REGULATING SCREW

11 |16407-11 | % 1 | RFAF/AARIEDHRE SCREW  UNF No. 4X40

12 [14005-03 | = | * 1 |HA<HZ  (V/8E) HOOK GIB

13 [16407-04 | = | = 3 |RAIIHZHRE HOOK GIB SCREW

14 [14005-17 | * | =* 1 |hessHgEghl HOOK SCREW

15 [14005-19 | * | * 1 [#h=2z Lk FELT

16 [14005-18 | * | =* 3 |hwiksHRhl HOOK SET SCREW

17 |14014C * | * 1 |H=h/ A i—ER) HOOK COVER COMP.

21 [14019 ¥ | * 2 |hThn—S1— RUBBER

22 (14013 * | * 2 |hAvhA—1b SCREW 9/64X40 L=55

23 14017 x| % 1 |hThA—Z R HOOK COVER SPRING

24 114013 x| * 1 |A<HA—BZARIE SCREW 9/64X40 L=55

25 |14032 | * 1 |REV—ARF—TFF— BOBBIN CASE OPENER

26 14008 * | * 1 |A”EEZILE FELT

27 {61537 ¥ | * 1 |h~wxE HOOK SADDLE

28 25147 * | =* 2 |h<wxsik SCREW 5/16X24 L=26.0

29 (12136 | % 2 |hTL BTV v— HOOK SADDLE SCREW WASHER

30 [61601 * | * 1 |H<ih HOOK DRIVING SHAFT

31 14010 ¥ | % 1 | A7)V FELT

32 161543 £ | % 1 |h<E¥v— HOOK DRIVING PINION (SPIRAL)

33 [18028 | = 2 |hAEFYvY—1E SET SCREW M5%0.8 L=5

35 [14033 x| % 1 |[F—F+—=X BOBBIN CASE OPENER FORK

36 |15055 x| % 1 |A—TFFr—=X1it SCREW 11/64X32 L=9.0

37 |61554 | * 1 s OIL WICK 4%4 L=260

38 [14013 £ | * 1 [HdSIE SCREW 9/64X40 L=5.5

39 |61515 ° x| * 1 |h<Eh>— HOOK DRIVING SHAFT COLLAR

40 |18028 | % 2 |heEhS—I1b SET SCREW M5X0.8 L=5

41 |61553 = | % 1 |E=—s47F OIL TUBE ®5 L=80

_16._..




ZEVUERBH R /Feed shaft mechanism




12XV EHRY{% /Feed shaft mechanism

NO.| MaEe T i DESCRIPTION
m
2|
PARTS NO.l T | ¢ |QTY
1 |60081 * |k 1 |EVYEASL (FIT) BUSHING, F
2 |60081 * | * 1 | ETFEARILED BUSHING, F
3 [60322 * | 1 [FEYEhARIL (ch) FEED SHAFT BUSHING
4 60320 * [ * 1 [ ETFE8ARIL () UD-SHAFT BUSHING, B
5 160321 * |k 1 [FEYEARIL () FEED SHAFT BUSHING, B
6 |60324 * | * 1 | EYEEA AL —ILED OIL SEAL
7 60324 * | * 1 | ETF#AIL—IL OIL SEAL
8 |60331 * [k 1 | FEVEA AL —IL(E) OIL SEAL
9 160313 * | * 1 [EYE FEED SHAFT
10 |BS12718 * | % 1 |[EYEHDTILE CHEMICAL FELT
11 |B116920 * | % 1 [EYET Y r— RING, THRUST
12 |60310C x| 1 | EVYEEGER FEED BRACKET SET
13 |60316 ® [ * 1 YR FEED ARM
14 131021 * | % 2 EYESHLL BOLT, SOCKET M6X1.0 L=16
15 |60310 * | % 1 [FEYEE (A FEED BRACKET ASSY
16 [31094 * | % 2 |EYTEBE LR RETAINING RING, ES
17 |60308 * * 2 |BEYETFTESETYIr— WASHER, PLAIN
18 |60330 * | * 1 |EYREIE SET SCREW, SOCKET (CP) M5X0.7 L=4
19 |60311 * | * 1 |EYBEE > PIN
20 |31094 * [ * 1 [EYERE LS RETAINING RING, ES
21 |60308 * | * 2 |EYLETFELZETYINY— WASHER, PLAIN
22 |61558 * | * 1 |[EYEREY E——LqF TUBE, 185
23 |61559 ¥ | % 1 |[ZEYEEE > Hs OIL WICK, 270
24 |0148-F * | * 2 |[EYBRE——ILALTDITILk FELT, 3X18
25 |15087 * | % 1 |[Eo—i ¢ 78z TUBE SUPPORT, A
26 |60204 * | = 1 |E=—A | z1E BOLT, SOCKET M4X0.7 =6
27 |60317 * | * 1 |ZEYLETFELEEAD FEED CONNECTING ARM ASSY, UD
28 |60317-01 * | = 1 |EYLETFESE FEED CONNECTING ARM, UD
29 |60310-02 ¥ | * 1 [FEYETFEEFEES PIN
30 (31094 * | * 2 |EYLETFESEC LD RETAINING RING, E5
31 |60308 * | * 2 |FEYETFEDETYN— WASHER, PLAIN
32 |28068 * | = 1 ELETFESZEGRRRC BOLT, SOCKET M5X0.8 L=20
33 {60333 * | = 1 |3EYtEEErEs OIL WICK, L=110
34 |60318 * | * 1 |ZEYLETYLY () FEED LINK ASSY, UD
35 (60079 * | % 1 |3#EYsgT Lde RUBBER CAP
36 |60339C * | * 1 | FEYEHEOVFED) LOWER FEED CONNECTING ROD SET
37 |60343 - x| = 1 [y ) o F—dks BACK CYUNDER CONNECTION
38 |60339 * | % 1 | FEYESDYRFHD CONNECTING ROD ASSY, L-FEED
39 160315 * | * 1 |EYihb FEED SHAFT ARM
40 |28058 * | * 1 [EYEB&RaC BOLT, SOCKET M6X1.0 L=12
41 |60338 * | % 1 | FEYEEEED PIN
42 131094 x| *x 2 | FEYEHE LR RETAINING RING, E5
43 (60308 x| * 2 | FEYVEREETviv— WASHER, PLAIN
44 (60337 x| 1 | F&EYHL LOWER FEED CAM
45 (27172 * | * 2 |FREYALLE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 |60314 * | * 1 |[ZEYEIEHER RETAINING RING, E12
47 |60106 * | * 1 |EYE#hS— COLLAR, UD ADJUST-SHAFT
48 [18028 * * 1 [EY#h>—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 60319 * | % 1 | ET#h SHAFT, UD
50 |BS12718 ¥ | * 1 | ETF#7LE CHEMICAL FELT
51 |60106 * | * 2 | ET#hS— COLLAR, UD ADJUST-SHAFT
52 |18028 * | *® 2 | L TF#h>—it SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 * | * 1 | LTI LR RUBBER CAP
55 |61014 * | * 1 | FEYVETHLA FEED CAM, UD
56 |35999 * | * 2 |ZEYLETFTHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 |60336 x| * 1 |EYLETOuR FEED ROD, UD
58 |60315 * | * 1 | ETFahb FEED SHAFT ARM
59 |28058 * | * 1 | ET#BiHal BOLT, SOCKET M6X1.0 L=12
60 |60338 * | * 2 |EYEFTOVFEY PIN
61 |31094 * * 4 |EFOVFE LR RETAINING RING, E5
62 {60308 * | * 4 | EFOYFIvive— WASHER, PLAIN
63 |61632 * | % 1 |ZEYiRE FEED PLATE BASE
64 |60540 ¥ | = 2 |EYRELE SCREW M4X0.7 L=8
65 [12131 * | 1 [EVIREERL HINGE SCREW 3/36X32
66 |50103 * | * 1 |EYIRSEBRCTYH NUT '
67 |61557 * * 1 |[TRZaAk T-JOINT

_1 8...




15 A E1B8{% /Feed adjustment mechanism




1% YA ETBH{%/Feed adjustment mechanism

NO.| MBEE e E DESCRIPTION
=] 5
m m
PARTSNO.| T | ® |QTY
1 160186 * | % 1 EYREZ 1V IL(L) FEED ADJUSTING DIAL, U
2 |BS38284 * | ® 1 [EVHE L ADJUSTING SCREW
3 (10812 E 3 1 [F14¥)Lkhl SCREW 3/16X28 L=19
4 |B142746 * | % 1 | FA4XILTyirv— SUPPORT PLATE
5 18420 T 1 |oYvy O RING, 10
6 |B145502 * | * 1 |[FA4¥ILEY POSITIONING PIN
7 |B100328 * | * 1 | A4V ILEDRTYLY SPRING, COMPRESSION
24 |60191 * | * 1 |EYREH YT —IR SETTING PLATE, PC-CYLINDER
25 (18065 * |+ | 4 (REYRESHIITHRIE BOLT, SOCKET M5X0.8 L=14
26 |90625 * | x| 4 [FEYRGH VoA RIET Yy y—  |WASHER, SPRING 2-5
27 |60340C * | * 1 |\ —tyk BACK CYLINDER ASSY
28 160346 * [ * 1 [BEL—-LEW) GUIDE RAIL ASSY, L
29 [60346 * | * 1 (BEL—I/ILER) GUIDE RAIL ASSY, R
30 |27177 x| % | 4 |BEL—ILIE BOLT, SOCKET M5X0.8 L=16
31 |90625 * | % | 4 [AEL—/LIETYr— WASHER, SPRING 2-5
32 |60347 | * 1 [P —BEES NEEDLE ROLLER, 7X22.4
34 (60350 * | % 1 |\ws oS —ER_EY CYLINDER GUIDE PIN, B
35 160230 * | * 1 |ERELRATYLY SPRING
36 (60213 * | * 1 (o8 —E2R/E I SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 x| * 1 [1SwH Yo —F AL —IL(i%)  |OIL SEAL (BACK)
38 |60212 * | *x 1 (1D B —A L)L — )LD |OIL SEAL (FRONT)
39 |60188 * | o+ | 1 |V FEED ADJUSTMENT ARM
40 |60189 * | % 1 |ZEYHEERE PIN
41 {27172 * | o+ | 1 [ZEYERESEE L SET SCREW, SOCKET (FT) M6X1.0 L=8
42 |60190 * | x| 1 [ZEURSWATIT SPRING
43 160194C L 1 [EYEEHELSEGEE) FEED ADJUSTING LEVER ASSY
44 (60194 x| x| 1 |ZRYUSEEHESE FEED ADJUSTING LEVER
45 {60195 * | * | 1 |FEYUESHEFEES NEEDLE ROLLER, 6X25
46 |60115 * | % | 1 |XYRBEREY LINK PIN, 8
47 {18028 L 2 |EYHABTESFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5
48 137008 x| * 1 |ZFEVEEE5E&EHRl SCREW M5X0.8 L=25
49 61521 * | * 1 |ZEYREERE FEED ADJUSTING CONNECTION
50 |60348 | * 1 |y d—125%F CONNECTING BLOCK, B-CYLINDER
51 |60351 x| x 1 |R\wHi) 5 —125%F1E BOLT M6X1.0 L=25
52 (60349 * | % 1 |N\wHo 8 —15FEE AL PIN SCREW M6X1.0
53 |60342 * | * 1 |1y d—RFY 5 SPRING
54 |61526 x| % | 1 |1wsiua—2FY T84 B [SPRING LATCH

_20_




FEt
ZE=YBE{% /Upper feed mechanism

_21_




E1EYE§{E/Upper feed mechanism

o | =]
No.| mEEme 2 |ym 8242 DESCRIPTION
Y
m M
PARTSNO. [ | ® |aTry
1 160214 * | x| 1 | EZUEEOVE UPPER FEED CONNECTING ROD
2 |28076 * | x| 1 | EEYEREOvERRC BOLT, SOCKET M6X1.0 L=18
3 |61567C # | * | 1 |EZ—)Ls0F i) OIL WICK, PIPE ASSY
4 |[30750 * | x| 3 [ASEENAVE FASTENING BAND
5 |61522-AC * | % 1 | EZEYVEEOYE (d) UPPER FEED CONNECTING ROD (MIDDLE)
6 [60217 * | % | 2 | EZEYEREGH) UPPER FEED GONNECTION ASSY
7 |BS07333 ¥ | % | 2 | E3EYERENRAT PIPE, 4
8 |[17047 * | % | 4 | EXYVEFEELSFERRC SHOULDER SCREW 9/32X28 L=85
9 (17095 * | x| 4 | EEYEBEERRCIEDER RETAINING RING, E8
10 |61536 | * | 1 | EEUEKOVR (RS HOLDER FOR HINGE SCREW
11 [27171 * | x| 2 | EXYUERKOVR(h)t+E1E  |SET SCREW M5X0.8 L=10
12 18015 * | * 1 | EEYEEOVE () Bl HINGE SCREW
13 |61538 * | % 1 | EEYEEEDE CONNECTING LEVER, U-FEED
14 |28076 # |+ | 1 | ERYEEFSEERE BOLT, SOCKET M6X1.0 L=18
15 160079 ¥ x| 1 [FEYET LG RUBBER CAP
16 |60568 * [ x| 1 [ZEUEhHIRGER) OIL CAP

_22_




